
Page 13-20

13
E

1
3

4

11

16
15

2

10

TYPICAL
2 PLACES

TYPICAL
2 PLACES

10 TYPICAL
4 PLACES

TYPICAL
2 PLACES

7

8

9

5

6

10

12
6

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

13

12
6

12

12

14

CONTROLLER

ON-BOARD
COMPUTER

SOLENOID

6

12

13

5

12
5

2

18

17



ITEM PART NO. DESCRIPTION

 1    2    3    4 

Page 13-21

13
E

QTY

1 1019652-01 PLATE, COMPONENT MOUNTING ........................................................................................ 1

2 1014288 SCREW, THREAD-FORMING, 5/16 - 18 x 3/4 ........................................................................   4

3 0007893 NUT, HEX, #10 - 32 ................................................................................................................. 2

4 1014948 ASSEMBLY, DIODE ................................................................................................................. 1

5 0001242 NUT, HEX, 5/16 - 18 ................................................................................................................ 5

6 0007174 WASHER, LOCK, 5/16 ............................................................................................................ 5

7 1019026-01 BOOT, WIRE ............................................................................................................................ 1

8 1014947 ASSEMBLY, RESISTOR .......................................................................................................... 1

9 1019087-01 SOLENOID, 48 VOLT ............................................................................................................... 1

10 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 x 5/8 ........................................................................... 8

11 1018402-01 CONTROLLER, 48 VOLT (225 AMP) ...................................................................................... 1

12 0001241 WASHER, FLAT, 5/16 .............................................................................................................. 6

13 0007173 BOLT, HEX HEAD, 5/16 - 18 x 3/4 ........................................................................................... 2

14 0001218 BOLT, HEX HEAD, 5/16 - 18 x 1 1/4 ........................................................................................ 1

15 1019099-01 COMPUTER, ON-BOARD (INCLUDES ITEMS 16, 17 AND 18) ............................................. 1

16 1018949-01 FUSE ASSEMBLY, 3/8 AMP ............................................................................................... 2

17 1018278-01 KIT, WIRE AND TERMINAL, #6 BLACK ............................................................................. 1

18 1019423-01 RECEPTACLE, 3-PIN ......................................................................................................... 1

COMPUTER, CONTROLLER, AND SOLENOID
POWERDRIVE SYSTEM 48 VEHICLE


